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~ammodily : HOT ROLLED STEEL PLATE Costamer PLESA STEEL Cenificate No. 20200401-P5-012-004
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specification :ASTM A36 Contractor - HYUNDAI CORPORATION B of fuase - 2020-04-01
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St Quntly| (i) | HeaNo- | PodetNo. 18 o | qs [ & el ||y |alc| s mlP|s|o|n|ofm|w|m|y]| o
(N/nw) (%) (35) (%) (%) bk m 4 3 3 4 4 2 2 3 2 3 3 3 3 3
7.94 % 1829 x BOOG 1 695 RA43469 FB72148709 T]3276| 4766 2 u L [1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 4] 36 11,753
P (1,478} 204 | 857 | 104 [ 45 | 2 1117 0| 1 1 0| 37
7.94 x 1829 % 6096 1 695 R43469 FB72148710 T|3276| A76.6| 29 U L |1516] 204 | 843 | 117 | 51 2 1 18 [} 1 1 0 36 |1,753
P 1,478] 204 | 857 | 104 | 45 2 1 17 4] 1 1 0 37
7.94 x 1829 x 6096 i 695 R43469 FB72148801 T|3276|4766] 29 u L |1516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 11,753
P |1.478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 %1829 X 6096 1 695 R43469 FB72148802 T]3276]| 4766 29 U L |1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 |1,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 18296006 1 695 R434G9 FB72148803 T]3276] 4766 29 u L [1.516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 11,753
P |1,478] 204 | 857 | 104 | 45 2 i 17 0 1 1 0 37
7.94 % 1829 x 6086 1 635 R43469 FB72148804 T|3276| 4766 29 U L [1,616] 204 | 843 | 117 | 51 2 1 18 o} 1 1 0 36 |1,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 a7
7.94 % 1829 x 606 1 695 RA43469 FB72148805 T]3276] 4766 29 U L [1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 11,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 1829 x 6096 1 635 R43469 F872148806 T|3276| 4766 29 u L |1,516] 204 | 843 | 117 | 51 2 1 18 0 1 1 0 36 1,753
P l1,478] 204 | 857 | 104 | 45 2 1 17 0 | 1 0 37
+ Position — T:Top, M:Middle, B:Bottom
« Tensile test — Direction:Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set) 56 (0.5% underload), U (Upper yield point), L (Lower yield point)
N |* Division = P:Product analysis, L:Ladle analysis
o}
T
E
* The plale is fully killed and fine grained steel. Basic oxygen process and Yacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
Chief Of Quatly Assurance Team
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% This Mit Test Certificate is a copy that has been printed from original electronic document(with c¢gital signing).
You are able to check an original elactron'c document at hyundalsteel's customer portal{ httpi/fsm.hyundal—steel.com/cs/em/login.jsp) # QRcode scanner App | 'OResl’
# [AISA ZOME] B HASTMY I8 72 9 AIBA HEE A Ny RO 4T 5 AsUL
% [Cautlon for Use] Damaga on products and safety problems may orise If used other than to the spec stated In this

Test Certification.




